





INSTALL FLAT WASHER ON NEAR

SHOULD BE INSTALLED WITH UNIVERSAL

@7

i

il

S i
’ / I
v . 7 o W iCP
=
" / J <
o A /
/ X

=

N/

P

%S

INTERFACE PLATES FACING OUTWARDS

D SIDE AND LOCK WASHER ON FAR
SIDE
@ TIE BACK PIPE POSITION IS ONLY
SHOWN AS REFERENCE
C
DETAIL B
SCALE 1:4
MCG22HDX-12M12-126 SHOWN FOR REFERENCE
(NOT ALL CONFIGURATIONS INCLUDE ALL ITEMS SEE NOTES IN TABLE)
COMPONENT PART NUMBERS PROVIDED FOR ASSEMBLY PURPOSES;
INDIVIDUAL COMPONENTS MAY BE SHIPPED AS PARTS WITHIN AN INCLUDED KIT.
ITEM [PART NO. DESCRIPTION QTY. [ WEIGHT NOTE NO.
1 |MC-RM1550-3 [15"- 50" OD RINGMOUNT 229.90 LBS
2 [sFG2270 BACK VERTICAL ARM MOUNT 36.96 LBS
3 |SFG2292-00  |WELDMENT, V-ARM, SECTOR FRAME 22 4969 LBS
4 [xPR CROSSOVER PLATE, ROUND, UP TO 35" OD 6.20 LBS
5 |XP-2525 CROSSOVER PLATEKIT, 2-7/80D X 2-7/80D | 24 | 1261LBS| PARTNO.AND QTY SEE INDIVIDUAL DRAWING
6 |XAUOT ANGLE, CROSSOVER, 1.9-35'X 1935'0D | 6 | 298LBS
7 |GB-05225 5/8" X 2-1/4" GALV BOLT KIT 30 | 0281BS
8 |GWF-05 5/8" GALV FLAT WASHER, 1.70D 6 | 006LBS
9 |GUB63560  |5/8" X 3-6/8" X 6" GALV U-BOLT 12 | 1.30LBS
A 10 |oUB4240 12" X 2-1/2' X4" GALV U-BOLT 6 | 056LBS| PARTNO.AND QTY SEE INDIVIDUAL DRAWING
11 |GUB-4352  [1/2X 3" X 5-1/4" GALV U-BOLT 12 | 071LBS QTY SEE INDIVIDUAL DRAWING
12 |GB-04145 1/2' X 1-1/2" GALV BOLT KIT 0.131BS
13 |MT-651-84  |2.375" OD X 84" PIPE 2035LBS| PART NO. AND QTY SEE INDIVIDUAL DRAWING
14 |MT546126120 |PIPE, 2.875"0D X 126" 12 | 37.211BS| PARTNO.AND QTY SEE INDIVIDUAL DRAWING
15 |MT-546-150  |PIPE, 2.875"0D X 150" 72671BS| PART NO. AND QTY SEE INDIVIDUAL DRAWING
16 |SFG2255 LABEL, SFG21HDX 0.04 LBS

4

3

ALLOWABLE TIEBACK ANGLE

25 DEGREES

+15 DEGREES VERTICAL
+25 DEGREES HORIZONTAL

N

15 DEGREES

25 DEGREES

Confidential

\

BOTTOM

TALLCY

TITLE

MCG22HDX SECTOR FRAME SERIES

SIZE

C

SCALE

1:18

DOCUMENT NO.

MCG22HDX

<3§£} {E:E} 15 RE N

DRAWING
STATUS

VERSION REVISION

SHEET
30F9






3 2
IZI::ID:\ZI n—rIT@—Qilrm ‘ |
| 588883-638888J A p—" e— DOLU@@ [ 1 B 1 y!
O
O
c—C—™ 6o Ge — D - J
28(719.9]
O —C—» @Ou_j@@ — D a )1 )
\ o
! (0005 =5 9000) e || 6o o5
IZI::IIIEI \_/ — — \_'/ rmlH - . . f—L3 L HH @ L )‘IH )
\/<\E
SIDE VIEW
2X .56[14.3] X 2.00(50.8]
~———3.76(95.6] —=

8X ¢ 44[11.1]——

8X 44[11.1] X .69[17.5]

©
e}

©
&

9
&

&

/S /S

[GRURG) i
O OOD

A

L.ss [22.2]

DETAIL E
SCALE 1:2

Confidential

TALLCY

TITLE

MCG22HDX SECTOR FRAME SERIES

SIZE SCALE DOCUMENT NO.
cC | 110 MCG22HDX
DRAWING
SHEET
@ 6 VERSION STATUS REVISION
15 RE N 50F9
]



4 3
INSTALLATION SEQUENCE - REFERENCE ONLY

STEP 1: LOOSEN BOLT KITS (GB-05225) TO OPEN FRAME SUPPORT ARMS. INSTALL ADDITIONAL 4X BOLT KITS (GB-05225).

ATTACH LABEL (SFG2255) ON TOP OF V-ARM (SFG2292-00). (WIPE GALVANIZED SURFACE WITH ALCOHOL CLEANER

BEFORE APPLYING LABEL)

LOOSEN BOLTS TO OPEN FRAME ARMS
TOP AND BOTTOM OF FRAME

RECOMMENDED LOCATION
(AVOID BEING COVERED) > 922%° (16)

SHOULD BE INSTALLED WITH UNIVERSAL
INTERFACE PLATES FACING OUTWARDS

INSTALL BOLTS
TOP AND BOTTOM OF FRAME

ISO VIEW

Q/—@ SFG2270

Confidential

TOP

BOTTOM

TALLCTY

TITLE

MCG22HDX SECTOR FRAME SERIES

SIZE SCALE DOCUMENT NO.

C | 1:32 MCG22HDX

DRAWING

REVISION

@ 6 VERSION | STATUS

15 RE

]

N

SHEET
6 0F9



4

STEP 2: ATTACH BACK VERTICAL ARM MOUNT (SFG2270) TO RINGMOUNT (MC-RM1550-3) USING BOLT KITS (GB-05225), FLAT WASHERS (GWF-05)

AND U-BOLTS (GUB-53560).

3

g

Y
Y%

V&

A

SFG2270

S

o

()]

/—@ GUB-53560

0 MC-RM1550-3

SEE MC-RM1550-3 DRAWING
FOR ASSEMBLY INSTRUCTIONS
OF RINGMOUNT

(D]
fal

N\

N —sse=
o
(

0000
<X TIT)
(€
N I
1

N

(winie
© q
[€¢

o d

e S
Co |
(]
N\ W

A

X

/

lD

0O

[m= 111
C /
Uy |
e
n
0600 [TIT)
Y — (—ﬂoooo o000

-

(I \\
A\
U
o

/
N

a)
900 9000
000> Paooe

RINGMOUNT SECTOR CENTERLINES —

MUST VERTICALLY ALIGN TO ALLOW
SECTOR FRAME SPINE PROPER MOUNTING

MC-RM1550-3

TOP

A

\

BOTTOM

2

1

GB-05225
_ /—‘GWF-05
7\ J ] JL/‘_J uT‘ I | ||| u|
6666/ .
¢ T 1184
1] |54
GUB-53560 ( al
[ IIT[I I \ I
1
SIDE CROP VIEW
o/"\

DETAIL J
SCALE 1:4

Confidential

AZIMUTH ADJUSTMENT RANGE:
60° IN EACH DIRECTION FROM
THE NOMINAL CENTER LINE

TALLCY

TITLE

MCG22HDX SECTOR FRAME SERIES

SIZE SCALE

C | 1:32

DOCUMENT NO.

MCG22HDX

@ =

DRAWING

VERSION

STATUS

REVISION

15

]

RE

N

SHEET
70F9



4 3 2 1
STEP 3: ATTACH FACE PIPES TO V-ARM (SFG2292-00) USING U-BOLTS (GUB-4352)

=c <D

15) FACE PIPE - ﬂ é

11) GUB-4352 | e o ) I g

o o
s S

3) SFG2292-00 o %

e ﬁ/x 0
Q o
FACE PIPES o %

TOP

\

BOTTOM

ISO VIEW *SOME ITEMS OMITTED FOR CLARITY*

TALLCY

TITLE

MCG22HDX SECTOR FRAME SERIES

SZE | SCALE | DOCUMENTNO.
C 110 MCG22HDX
DRAWING
SHEET
. @ J{J[ VERSION | STATUS | REVISION
Confidential 15 RE N 8OF 9

4 3 2 ]



4

3

2

STEP 4: ATTACH ANTENNA PIPES TO FACE PIPES USING CROSSOVER PLATE KITS(XP-2525 OR XP-2525-OFF).
ATTACH TIE BACK PIPES TO FACE PIPES USING ROUND CROSSOVER PLATE KITS (XP-R).

XP-2525 OR XP-2525-OFF e

ANTENNA PIPE @

\

ANTENNA PIPES

ALLOWABLE TIEBACK ANGLE
+15 DEGREES VERTICAL
+25 DEGREES HORIZONTAL

15 DEGREES

25 DEGREES <> 25 DEGREES

15 DEGREES

6 ) XAUO1

13 ) TIE BACK

ISO VIEW

10 ) GUB-4240 OR GUB-4352

ANTENNA PIPE @

DETAIL F
SCALE 1:6

TIE BACK PIPES

FIELD TRIM AS NEEDED

FACE PIPE (15)
H

DETAIL G
SCALE 1:6

\

BOTTOM

Confidential

DETAIL H
SCALE 1:6

*SOME ITEMS OMITTED FOR CLARITY*

TALLCY

TITLE

MCG22HDX SECTOR FRAME SERIES

SIZE SCALE

cC | 110

DOCUMENT NO.

MCG22HDX

@ =

DRAWING

VERSION

STATUS

REVISION

15

]

RE

N

SHEET
90F9



	Sheet1
	Drawing View2
	Drawing View3
	Detail View A (1 : 7)
	Drawing View39

	Sheet2
	Sheet3
	Drawing View4
	Detail View B (1 : 4)

	Sheet4
	Drawing View5
	Drawing View6
	Drawing View7
	Detail View C (1 : 4)
	Detail View D (1 : 4)

	Sheet5
	Drawing View36
	Detail View E (1 : 2)

	Sheet6
	Drawing View8

	Sheet7
	Drawing View9
	Drawing View10
	Drawing View11
	Detail View J (1 : 4)

	Sheet8
	Drawing View12

	Sheet9
	Drawing View13
	Detail View F (1 : 6)
	Detail View G (1 : 6)
	Detail View H (1 : 6)


